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TENSILE TEST REPORT

DEMAND NO 1216 REPORT NO 012 DATE OF REPORT 23.10.2015
NAME : OZARSAN TMS - OZCAN YESILTEPE
FIRM
ADDRESS : GiPTAS Sanayi Sitesi B Blok No: 33
Tuzla / ISTANBUL
SPECIMEN | NAME :(65mm x 46 mm ) x 11 mm B-LOCK / 6 mm CORD ( declaration of firm )
TYPE OF MATERIAL: POLYPROPYLENE ( declaration of firm )
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NOTES: Tensile load was applied on the cord. The cog disc inside the B-lock was pulled through the slit of the case at 1630 N load.

DATE OF DEMAND: 23.10.215 DATE OF TEST: 23.10.2015 OPERATOR:

NOTES:

1) THIS TEST WAS APPLIED ON THE SAMPLE OF THE FIRM IN USING
“BESMAK/ 100 kN” (A UNIVERSAL MECHANICAL TESTING MACHINE ).
2) C. COPIES ARE NOT VALID UNLESS STAMPED AS "IDENTICAL TO
ORIGINAL".

3) THIS REPORT WAS PREPARED AS ONE ( 1) COPY.




